Ijamato

Parts List

SUPER HIGH SPEED
OVERLOCK STITCH MACHINE

AZ7000G-8

MODELS & DEVICES

AZ7020G-8 AZ7000G-8 AZ7003G-8
AZ7016G-8 AZ7025G-8 AZ7120G-8
AZ7125G-8

K2 € B3 SCI10

N 1AHATO SEWING MACHNE MFE. CO,LTD



N=YVDAMDRA

CDIN—Y ) ARNIAZT020G-Y5-8(F A RE B ZEXETIICUTASANEERLTWES, BER1~13
ICIFEXETINZRHUTWET,

EH14~Y7ETI. SEEREEEZTHLTWVET,

K=Y UZANCEREENTVWBIAHT—DTEIAEXAEXBERDLTWVWET,

ARV IICRELVUTHIHFIR. BEHEPOT1 XTI,

S DEME (Parts No. DBICREEThTWET, )
[ ]RIEONR=YIZANIHLT, SAEEEINLPRERDLTVET,
[ 1 AWixIHParts No. RURIVEOFR
¢ FED/N—=YIZANIHL T, SEEMENEPRRIETILERDLTVWET,

BREXDEBRDOSER

Yo ZONR=YYRKNIEHINTWBIHRE EXDERIL. Parts No.(BlZiE. 2150210) CHEWVWLET,
Y 0020004 0#HE1E. 0020004 X (320004 TTEXTE W,

YW IFPFa—TJMEXOBRRRELRIESMNSET IV,

BHE., CONR—YIRANDOEHFIEAIL. WRICENDEEEINIHALNBNDETOTSTATIL,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ7020G-Y5-8 with Flat Knife,
The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the submodel and Device.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.2150210) which you require so that we can deliver the correct Parts to you.
% When the Part No.is “0020004" , please place an order for the part by showing “0020004"
or “20004" .
¥¢ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents =P

MISCELLANEOUS COVERS(1) FIX—EIR(T) 1
MISCELLANEOUS COVERS(2) HIX—ER(2) 2
MISCELLANEOUS COVERS(3) 7X—BA{R(3) 3
MISCELLANEOUS THREAD EYELETS HIEBER 4
MISCELLANEOUS CRANKSHAFT &BUSHINGS FHMRCFTy>aB% 5
NEEDLE BAR DRIVING MECHANISM AR T 6
KNIFE DRIVING MECHANISM X A8 7
PRESSER FOOT MECHANISM BT gE 8
UPPER LOOPER DRIVING MECHANISM - 9
LOWER LOOPER DRIVING MECHANISM TIL—INHEE 10
FEED DRIVING CONTROL MECHANISM A% ) R EE S 11
FEED DRIVING MECHANISM XU e 12
LUBRICATING MECHANISM faimiseE 13
EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8 AXARVY7EFNERHS 14
AZ7003G-8, 7025G-8 EXCLUSIVE PARTS YI7EFILEARESRE 15
AZ7016G-8 EXCLUSIVE PARTS YITEFILEABE 16
AZ7120G-8, 7125G-8 EXCLUSIVE PARTS(1) BYITEFILEABR(1)17
AZ7120G-8 EXCLUSIVE PARTS(2) YTEFILEABM(2)18
AZ7125G-8 EXCLUSIVE PARTS(2) BYT7EFILEABR(2)19
K2 DEVICE(1) K2 %i&(1) 20
K2 DEVICE(2) K2 &iE(2) 21
C DEVICE CXE 22
B3 DEVICE B3 %&E&E 23
SC10 DEVICE SCI10%kE 24
EXTRA PARTS XM 25
MICELLANEOUS SUPPORTING BOARD 2T IREF 26
THREAD STAND RILE 27
WARNING LABEL BEIRL 28
LIST of MAIN SPARE PARTS FEBRUYRS 29

INDEX | %3l 30




AZ7000G-8



MISCELLANEOUS COVERS(1)
e ——

FN—ER(T)

1

Ref.No Parts No. Description m % Amt. Req
1 2100006 Cloth Plate JAOX7L—hk 1
2 2150210 Cloth Plate(Lower) JOR7L—KTF) 1
3 2100014 Rubber Cushion VARTL— MTHEXEE 1
4 001123 Washer Tyy 5
5 000644 Spring Washer A7V T Ty 3
6 110045 Screw(M4-0.7 X 12) XY 3
7 2100011 Cloth Plate Eccentric Bushing IF¥tvrTyva 1
8 160001 Screw(M4-0.7 x 4) XY 1
9 2100012 Collar(4 x 9 X 6mm) HNZ— 1

10 003637 Screw(1/8-44 x 2.5) Exy 1
11 2150015 Cloth Plate Spring VAR 7L —bkIR 1
12 110012 Screw(M4-0.7 x 5) Xy 2
13 100001 Lock Nut OvoF+vhk 1
14 110031 Stop Screw(M4-0.7 x 12) Abwykxry 1
15 0020004 Qil Cap AN Frv T 1
16 0020005 O-ring(P28) ouvy 1
17 2150287 Top Cover EHR— 1
18 110016 Screw(M4-0.7 X 15) ERY 6
19 2150026 Top Cover Gasket N VACVAQVE S 1
20 2100864 Oil Reservoir Gasket b A 1
21 2151054 Qil Reservoir pii-don 1
22 006816 Screw(1/4-24 x 8) xRy 4
23 0032879 Oil Reservoir Rubber Cushion(Black-colored) B5ik = A (B ) 3
24 0033627 Oil Reservoir Rubber Cushion(Green-colored) B5ig 7 Ls (& £2) 1
25

26 2100875 Oil Reservoir Positioning Bar MZTEEE 4
27 300004 Washer Tyy 4
28 120017 Screw(M5-0.8 x 15) Ry 6
29 0020137 Drain Hole Seal AGE 1
30 005075 Drain Hole Screw(3/8-24 x 8) HRFRY 1
31

32 2151056 Wind Guide Plate BZERIR 1
33 110013 Screw(M4-0.7 X 8) Ry 2
34 300043 Washer AR 4 2
35 2049401 Serial Number Plate BEIL—k 1
36 000726 Rivet 1EX g8 2

AZ7000G-8



AZ7000G-8



MISCELLANEOUS COVERS(Z)
LS e —

AIIN—ER(2)

2

RefNo Parts No. Description m 2 Amt. Req
1 2150727 Side Cover RIEmAH /K~ 1
2 110013 Screw(M4-0.7 x 8) Exy 5
3
4 2150018 Eye Guard Holder FAH—RiR 1
5 170032 Screw(M4-0.7 x 5) Ry 1
6 000010 Conical Spring Washer HIVANSyAVEVE 4 2
7 2150125 Eye Guard FAH—K 1
8 110076 Screw(M3-05 x 6) IR 2
9 000444 Washer Ty 2

10 2150023 Needle Bar Oil Defender HERZ T 1
11 110012 Screw(M4-0.7 x 5) xRy 2
12 2150024 Needle Bar Oil Seal - fHES—IL 1
13 190015 Screw(M14-2 X 6) R 2
14 2150025 Logo Plate OIv—7# 1
15 110106 Screw(M4-0.7 x 8) Exy 2
16 390183 “‘AZ-G” logo Mark AZ-GAOI~vY—7 1
17 390205 Brand Name Sticker(70mm) ik 1
18 390204 Brand Name Sticker(122mm) Btk 1
19 2100538 Front Cover Latch Spring BIFAFH/IN—F v F /xR 1
20 0024446 Front Cover Hook BMEFH/NN—T vy 1
21 001203 Screw(9/64-40 x 4.5) jl =87 1
22 0020016 Front Cover Hinge Pin HIBEF ANR—-EV Iy 1
23 003637 Screw(1/8-44 X 2.5) IERY 2
24 2150728 Front Cover(Right) BIFAF A /80— 1
25 0024095 Front Cover Hinge Spring BIFF A=k INRx 1
26 2151055 Front Cover Hinge BIRAFAN—EbY Y 1
27 2100534 Chip Guard{(Openable) PEBEVIR 1
28 110003 Screw(M3.5-0.6 x 6) IExY 2
29 2129420 Mode! Plate(Green) BILAR (1) 1
30 _ Threading Chart(See the Table) Rl R(TREZR) 1
31 2100856 Front Cover Latch ARFAN-FvF 1
32 110054 Screw(M3-05 X 3.5) xRy 2

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(F) BAAR 2 HE X OBR IR (7 — VitE. WHRERESL)ZBAS L&,

Models ThrI:;Zit:gNgEart
AZ7000G-8 390608
AZ7003G-8 390608
AZ7016G-8 390608
AZ7020G-8 390663
AZ7025G-8 390663
AZ7120G-8 390663
AZ7125G-8 390663

AZ7000G-8



AZ7000G-8



MISCELLANEOUS COVERS(3)
e ——

HIX—BER(3)

3

Ref.No Parts No. Description m % Amt. Req
1 2100035 Feed Mechanism Cover ‘Y EAR— 1
2 2100921 Feed Mechanism Cover Gasket EUEANR=y Y 1
3 110048 Screw(M4-0.7 x 10) Y 5
4 2100047 Rubber Cushion 3 X BE () 1
5 2110027 O-ring(P52) ouvsy 1
6 2110026 Ball Bearing Holder RF7YVITET 1
7 110013 Screw(M4-0.7 x 8) Xy 7
8 2100318 Fan Cover 7RI~ 1
9 110012 Screw(M4-0.7 x 5) IExRY 2

10 150004 Screw(M4-0.7 X 6) = 1
11 2100961 Seal Plug B 2
12 2150022 Pushbutton Ty aRyy 1
13 2100861 Oil Seal A1V —=)L 1
14 0033024 Retaining Ring AhyZFUvo 2
15 0068517 Pushbutton Spring A=Y ATAE 3 1
16 330008 Seal Plug = 1
17 330000 Seal Plug S 1
18 2150017 Fabric Guide Plate HEMNIR 1
19 110064 Screw(M4-0.7 x 8) xRy 2
20 2100918 Tail Cover Gasket YAV ACAQTE DY 1
21 2100037 Tail Cover #BhN— 1
22 2150069 Seal Plug Bt 1
23 2100873 Ball Bearing Housing NI 1
24 2100874 Ball Bearing Housing Gasket NIV TIRy £ 1
25 130003 Screw(M4-0.7 x 7.3) XY 3

AZ7000G-8



AZ7000G-8



MISCELLANEOUS THREAD EYELETS
e

RERR

4

Ref.No Parts No. Description m & Amt. Req
1 2160122 Thread Guide Plate 1 ERR 1
2 110013 Screw(M4-0.7 X 8) jl==8) 2
3 0024084 Thread Tension Spring Cap RBFNRFr v T (L) 4
4 0024083 Tension Spring Bushing RFEFFHy FERIYIEX 4
5 0024157 Lower Looper Thread Tension Spring TJL—/CREAF/NXR 1
6 0020118 Thread Tension Spring Retainer RFFNRFvY v 7 (T) 4
7 000178 Felt Zzlbk 4
8 0031111 Tension Disc AT 8
9 000177 Felt A 4

10 190016 Tension Post(Short) HREAFEGE) 4
11 0032962 Tension Disc Eyelet HRATFERE 3
12 0032952 Upper Looper Thread Tension Spring _EJL—/CREBF/INER 1
13 0030255 Needle Thread Tension Spring SRBFINR 1
14 0024156 Needle Thread Tension Spring HRFFNRR 1
15 2150116 Tension DiscEyeletforNeedleThread #t%FAFERE 1
16 2150030 Oil Container SP&>Y 1
17 2150031 Oil Container Plug B 1
18 310105 Felt SP7x)Lbk 1
19 2150032 Felt Holder SP7z )L NRT 1
20 110013 Screw(M4-0.7 X 8) Exy 1
21 2150124 Needle Thread Eyelet Holder #RE RS R 1
22 110001 Screw(M4-0.7 X 54) Exy 4
23 2150115 Needle Thread Eyelet(Right) #4R3E () 1
24 006035 Screw(9/64-40 X 7) Exy 1
25 000644 Spring Washer ATV T Ty v 1
26 000322 Nut Fvhk 1
27 2150114 Needle Thread Eyelet(Left) #RE () 1
28 2150283 Needle Thread Pull-off gy 1
29 110073 Screw(M4-0.7 X 7.5) Ry 1
30 000653 Knock Pin vy 1
31 2150106 Thread Retainer Plate Support INERFAR 1
32 2150107 Thread Retainer Plate /NFEFMm 1
33 2150108 Thread Retainer Spring INRFIM/NR 1
34 170060 Screw(M2.5-045 x 4) WExy 1
35 2150034 Looper Hoider Cover —IREhNR— ]
36 110009 Screw(M4-0.7 X 8) Exy 2
37 0093303 Looper Driving Shaft Oil Seal =8 ACIL—I 1
38 2100229 Looper Holder Cover Spacer(Rubber) JbL—/XBEHN—IAR—H 1
39 2150425 Looper Thread Eyelet(Left) W—IHRIE () 1
40 130020 Screw(M4-0.7 X 6.3) Exy 1
41 2150423 Lower Looper Thread Eyelet TIL—/RE 1
42 000014 Washer Ty 2
43 110002 Screw(M3-0.5 % 5) Exy 1
44 110026 Screw(M3-05 X 6) Exy 1
45 2150422 Upper Looper Thread Eyelet EIL—ikE 1
46 0022215 Looper Thread Pipe HEINAT 2

AZ7000G-8



OOOOOOOOO



MISCELLANEOUS CRANKSHAFT & BUSHINGS

IMEOTyvyaEE D
—

Ref.No Parts No. Description m & Amt. Req
1 2150214 Machine Pulley oS-y 1
2 160007 Screw(M6-1 X 6) Exy 6
3 2110181 Oil Cooling Fan BHIZ 7> 1
4 160001 Screw(M4-0.7 x 4) Exy 5
5 2110184 Wave Washer BRIy Yy 1
6 2110183 Mechanical Oil Shield Htny 1
7 0093090 Crankshaft Ball Bearing(Right) R=ILRF VYV F(H) 1
8 3100129 Bearing Adapter RPIVIZr 1
9 2150096 Oil Pump Driving Worm JA—LI 1

10 2150038 Crankshaft Bushing Ry 1

11 2150712 Crankshaft V20 v Tk 1

12 2150209 Pin HEHRBY Y 1

13

14 160027 Screw(M3-05 x 3) ERY 5
15 2100872 Crankshaft Ball Bearing(Left) R=IRF VI (E) 1

16 2150039 Crankshaft Bushing WTyva 1

17 2100105 UpperKnifeDrivingShaftBushing(Right) EXZE7 v 1 (H) 1

18 2150043 Upper Knife - Feed Bar Driving Shaft Bushing £ X A&l « # U7 v 1 2
19 2100117 Upper Knife Driving Shaft Qil Seal EXZEA I 1

20 2150049 NeedleBarDriving ShaftBushing(Right) &Y 5S> 787 v a1 (H) 1

21 2150048 Needle Bar Driving Shaft Bushing(Left) &t#&2 SV 87 v > 2 (i) 1

22 003636 Cap Screw(5/16-32 x 3.5) BExy 1

23 000526 Gasket Ry Fxy 1

24 2150040 Needle Bar Bushing(Upper) #HETva(k) 1

25 310109 Oil Wick b iy 1

26 2150041 Needle Bar Bushing(L.ower) HETva(T) 1

27 2150046 UpperLooperDrivingShaftBushing(Front) _t£JL—/ 87w 2 2 (A1) 1

28 2150047 UpperLooperDrivingShaftBushing(Rear) EJL—/N@#7 'y ¥ 1 (1) 1

29 2100272 Looper Driving Shaft Qil Seal W—EA LI —)L 1

30 2150044 LowerLooperDrivingShaftBushing(Front) TFJL— /87w 2 2 (8l) 1
31 2150045 LowerLooperDrivingShaftBushing(Rear) TIL—/E7 v > 1 (1%) 1

32 2150042 Feed Bar Driving Shaft Bushing(Left) *U#7 v > a3 (&) 1

33 2150069 Seal Plug B 1

34 2100098 Control Lever Shaft Bushing EUSREL/NN—E Ty v 1

35 2150050 Needle Bar & Needle Bar Bushing, C.Set #t# « &7 v > 1 (8) 1

36 2100642 Needle Bar #H 1

AZ7000G-8



AZ7000G-8



NEEDLE BAR DRIVING MECHANISM
o e

6

RefNo Parts No. Description m & Amt, Reg
1 2150105 Needle Bar Driving Connecting Rod-  #H&Qw R 1
2 120049 Screw(M4-0.7 X 16) IExRY 2
3 2100144 Needle Bar Driving ConnectingRodPin &I/ S> oY 1
4 160002 Screw(M4-0.7 X 5) IEXY 1
5 2100899 Needle Bar Driving Lever HES SV U 1
6 120006 Screw(M6-1 X 12) Exy 1
7 2100137 Collar(12 x 20 X 10mm) ho— 1
8 160003 Screw(M5-0.8 X 5) IEXRY 2
9 2150054 Needie Bar Crank Arm, C. Set HEY S0 HR) 1

10 2150053 Needle Bar Driving Shaft HET SV o 1
11 2100136 Needle Bar Crank Arm fHEI Sy 1
12 300008 Washer A 1
13 140003 Screw(M6-1 X 18) Exy 1
14 2100138 Needle Bar Connecting Link HEYVY 1
15 2100176 Needle Bar Connecting Link Pin HEUVIEY 2
16 310089 Oil Wick SHAS 2
17 2150051 Needle Bar Connecting Bracket HiEE+ 1
18 110006 Screw(M3.5-0.6 x 10) ExY 1
19 160016 Screw(M4-0.7 X 4.5) =87 2
20 2100642 Needle Bar fHhE 1
21 2159106 Needle Clamp(Y) #iEX 1.
22 Needle(System : DC X 1) &t 2
23 001900 Screw(1/8-44 X 2.5) Exy 2
24 2150057 Stitch Plate Support Stay, C. Set FHRENT & X T (#8) 1
25 2150058 Stitch Plate Support Stay IRt AT 1
26 000035 Roll Pin A=)l 1
27 110009 Screw(M4-0.7 X 8) =87 6
28 2100502 Stitch Plate Support(Rear) HHRET & (18) 1
29 110001 Screw(M4-0.7 X 54) Exy 1
30-1 2158043 Stitch Plate(Y5) #HR 1
30-2 2158044 Stitch Plate(Y6) i 1
31 005345 Screw(11/64-40 x 8.3) kR 2
32 2100145 Stitch Plate Support(Front) FHAREXAS & (HlD) 1
33 110011 Screw(Mb5-0.8 x 10) xRy 2
34 0032604 Rubber Cushion 1B A EE 1
35 2159206 Needle Guard(Front) #3524 (1) 1
36 110002 Screw(M3-05 X b) xRy 1
37 2150035 HR Unit, Complete Set HR%:E (18) 1
38 3100370 Tube Joint A THEF 1
39 2100152 Oil Tube(70mm) #5838/ 81 7(70mm) 1
40 310005 Oil Wick S 1
4] 2100533 HR Felt Holder HRZ )L b5 1
42 310001 HR Felt HRZz) b 1
43 2100535 HR Felt Holder Bracket, C. Set HR BRI 4 (FR) 1
44 2100536 HR Felt Holder Bracket HR Bt & 1
45 000393 Roll Pin a—JILEY> 1
46 110013 Screw(M4-0.7 x 8) =87 1
47 320008 Fitting Stud(Short) BHFERIL MEE) 1
48 000567 Seal AR 1
49 2150150 HR Unit Bracket HREES 1

AZ7000G-8



AZ7000G-8



KNIFE DRIVING MECHANISM X A /
—
RefNo Parts No. Description m % Amt. Req
1 2150428 Upper Knife Driving Connecting Rod EtXXZXOw R 1
2 120049 Screw(M4-0.7 X 16) kY 2
3 2100173 Driving Lever Pin EAREBIE > 1
4 160002 Screw(M4-0.7 x 5) IExXY 1
5 2100162 Upper Knife Driving l_ever XA 1
6 120006 Screw(M6-1 x 12) IExy 1
7 2100161 Collar(10 x 19 X 9mm) ho— 1
8 160003 Screw(M5-0.8 x 5) Exy 2
9 2150060 Upper Knife Driving Shaft A X 1
10 2100165 Upper Knife Holder Positioner EARRILTEY 1
11 2100164 Upper Knife Holder(Flat Type) EAZRILY (F) 1
12 110035 Screw(M4-0.7 x 10) xRy 1
13 0020496 Upper Knife(Flat Type) EAZ(F) 1
14 000532 Washer Ty 1
15 110004 Screw(M3-0.6 x 8) XY 1
16 0093864 Seal Plug B 1
17 2150020 Lower Knife Holder Spring Stop TAANRRES 1
18 110012 Screw(M4-0.7 X 5) xRy 3
19 2100174 Cloth Plate Rubber Cushion BEIT A 1
20 2150019 Front Cover BIA/R— 1
21 110001 Screw(M4-0.7 X 54) IExXY 2
22 2100009 Cloth Plate Spring Pin NRNRZTEY 1
23 2150021 Lower Knife Holder Locking Plate TAZXEMY IEX 1
24 0032919 Lower Knife Holder Spring TARIRNEK 1
25 2100166 |_ower Knife Holder TXAZXE 1
26 110046 Screw(M5-0.8 X 12) xRy 1
27 000688 Guide Pin H1REY 1
28 2100167 Lower Knife TXX 1
29 2100168 Lower Knife Clamp TARBT 1
30 140014 Screw(M4-0.7 x 8) IExy 1

AZ7000G-8



AZ7000G-8

—
=0

=3
=
=
=
=
=3
'

i

i




PRESSER FOOT MECHANISM
e ——

IR

8

Ref.No Parts No. Description m & Amt. Reg
1 190088 Adjusting Screw(M10-0.75 x 30) HERY 1
2 100073 Lock Nut AvoF+wk 1
3 2150149 Presser Spring TR 1
4 2150159 Presser Bar HIis 1
5 2100580 Presser Arm Positioning Guide Pin HIBEREY 1
6 340061 Spring Pin A7V 2oy 1
7 2150156 Presser Arm Stop HIBZ ki 1
8 110012 Screw(M4-0.7 x 5) =87 1
9 2150155 Presser Foot Release Lever FET 1

10 2150148 Presser Foot Release Lever Spring ~ FH4/tx 1
11 170045 Screw(M4-0.7 x 5) Fxry 1
12 180001 Screw(M4-0.7 x 4.5) NRBETRY 1
13 2150143 Presser Foot Lifter Lever IS L — 1
14

15 170065 Screw(M8-1.25 x 10) TRy 1
16 2150142 Presser Foot Lifter Lever Stop HITBSLIK—X vt 1
17 120010 Screw(M6-1 x 10} =8 1
18 2150144 Presser Foot Lifter Lever Link HIHBSLNK—U>Y 1
19 2100518 Presser Foot Shaft Collar WIEH>— 1
20 120017 Screw(M5-0.8 X 15) xRy 1
21 2100192 Intermediate Lever HTERL /N— 1
22 110065 Stop Screw(M4-0.7 X 12) Aby IRy 1
23 100001 Lock Nut Avo+vhk 1
24 2150139 Presser Foot Lifter Lever Spring HIHBSLIN—Nx% 1
25 2100099 Presser Foot Shaft Bushing HIEmIvya 1
26 160007 Screw(M6-1 x 6) ExRY 1
27 2150140 Presser Arm, Complete Set 0T g (#8) 1
28 2100189 Presser Foot Shaft T g 1
29 2150141 Presser Arm Wy 1
30 2100199 Presser Arm Hinge Pin BIREYIry 1
31 160001 Screw(M4-0.7 X 4) xRy 1
32-1 2157057 Presser Foot, C. Set(Y5) I () 1
32-2 2157058 Presser Foot, C. Set({Y6) I (#8) 1
33 2157000 Presser Foot Hinge BTy 1
34 110004 Screw(M3.5-06 x 8) =37 1
35 2157040 Presser Foot Half-stay ¥EEH 1
36 110050 Screw(M35-0.6 X 45) =8 1
37 2157020 Presser Foot(Lower) HI(T) 1
38 0034535 Thread Chain Guide EBEHAR 1
39 004237 Screw(3/32-56 x 2.6) xRy 1
40-1 2157205 Presser Foot Stitch Tongue(Y5) m 1
40-2 2157206 Presser Foot Stitch Tongue(Y6) m 1
41 2107643 Finger Guard T4V HA—-R 1
42 000444 Washer Tyiy 1
43 005036 Screw(1/8-44 X 5.6) ExRY 1
44 0020271 Thread Chain Cutting Knife FxAVhvy 1
45 004097 Screw(3/32-56 X 4.2) xRy 1
46 2150158 Presser Bar, C. Set HI&EG) 1

AZ7000G-8



\
\
\

AZ7000G-8




UPPER LOOPER DRIVING MECHANISM
R ——

FIL— ks

9

Ref.No Parts No. Description m & Amt. Req
1 2100900 Looper Driving Lever Connecting Rod JL—/fOw R 1
2 120049 Screw(M4-0.7 x 16) Ry 4
3 2100088 Connecting Rod Swing-proof &L IEX 2
4 2150225 Upper Looper Driving Lever EIU— e B 1
5 120006 Screw(M6-1 x 12) xRy 1
6 2150070 Looper Driving Shaft EIL— 1
7 2160051 Driving Shaft Thrust Ring AZANYVT 1
8 2150075 Driving Shaft Thrust Ring AZANYVY 1
9 2100161 Collar(10 X 19 x 9mm) ho— 1

10 160001 Screw(M4-0.7 X 4) xRy 2
11 2150130 Upper Looper Thread Pull-off El—Xnigy 1
12 110009 Screw(M4-0.7 x 8) xRy 2
13 2150429 Upper Looper Bar Crank Arm, C. Set  EJL—/X2 5> 2 (#8) - 1
14 6200114 Upper Looper Bar Guide Bushing JIL—IREAAXAZ )L 1
15 2100227 Upper Looper Bar Guide Cover I—IRERE 1
16 130001 Screw(M2.5-045 X 6) jl=37) 1
17 110071 Screw(M2.5-045 X 6) xRy 1
18 2100884 Upper Looper Bar Guide, Complete Set  JL— /A (fH) 1
19 2100221 Upper Looper Bar Crank Arm E—=ROZV D 1
20 300008 Washer Ty 1
21 140004 Screw(M6-1 X 16) i3 1
22 2100903 Upper Looper Bar Crank Arm Pin EI—ROZ>oEY 1
23 160002 Screw(M4-0.7 x 5) xRy 1
24 310089 Oil Wick piipiy 1
25 2100667 Upper Looper Bar JL—/ e 1
26 000629 Seal Plug i 1
27 2100892 Upper Looper Bar Guide JL—IRERN 1
28 310065 Qiling Felt 7z bk 1
29 2109323 Upper Looper(for Needle Size #9~14)  EJL—/Y(#HBEF#9~ 14 ) 1
30 210009 Screw(1/8-44 x 3.2) Exy 1
31 2150430 Standard Pin BELY 1
32 120013 Screw(M6-1 x 15) xRy 2
33 2100854 UpperLooperSupplementaryThreadEyelet EJ)L—/\EBIRE 1
34 2100851 Lower Looper Thread Pull-off TIL—/CRigY 1
35 000014 Washer A Y 1
36 110002 Screw(M3-05 x 5) xRy 1
37 2100890 Upper Looper Bar, C. Set JL—JREE(fR) 1

AZ7000G-8



AZ7000G-8



LOWER LOOPER DRIVING MECHANISM
L -

TIL— I ks

10

RefNo Parts No. Description m % Amt. Req
1 2100215 Looper Driving Lever Connecting Rod JL—/80Ow K 1
2 120049 Screw(M4-0.7 x 16) By 4
3 2100088 Connecting Rod Swing-proof &L IEX 1
4 2150226 Lower Looper Driving Lever TIL— /e 1
5 120006 Screw(M6-1 x 12) Exy 1
6 2100902 Driving Shaft Thrust Ring AZAMZ7L—H 1
7 2100161 Collar(10 X 19 X 9mm) ho— 1
8 160003 Screw(M5-0.8 x 5) Xy 3
9 2100219 Looper Driving Shaft JU— /e 1

10 2100211 Lower Looper Holder Arm TIL—IXA 1
11 300008 Washer Tyy 1
12 140002 Screw(M6-1 x 14) it 35 1
13 2150424 Thread Pull-off TIL—/REREY) 1
14 110009 Screw(M4-0.7 x 8) xRy 1
15 2109347 Lower Looper TIL—X 1
16 2159207 Needle Guard(Rear) "2 () 1
17 110036 Screw(M3-0.5 x 6.5) xRy 1
18 180014 Screwed Pin(M3-0.5 x 4.5) Evxy 1
19 300106 Conical Spring Washer mMIRR Ty v 1

AZ7000G-8



AZ7000G-8



FEED DRIVING CONTROL MECHANISM
L

HIS U SR E S

11

Ref.No Parts No. Description m % Amt. Req
1 2150064 Main Feed Bar Lever #BEY LIK— 1
2 120006 Screw(M6-1 x 12} Exy 4
3 2100251 Main Feed Bar Lever Pin #BmxEYLN—-EY 1
4 300000 Washer Tvy 3
5 100002 Nut Fv bk 1
6 000669 Washer vy 2
7 2150075 Thrust Plate AZANTIL—b 1
8 0095027 Retaining Ring AbyZUry 1
9 2100248 Main Feed Bar Connection wmxrUIvy 1

10 2100249 Connection Bushing BRIV VI Tva 1
11 140001 Screw(Mb5-0.5 X 12) IExy 1
12 2100266 Feed Bar, Complete Set HIX ) & (f8) 1
13 2100242 Main Feed Bar ®BxrUS 1
14 2100241 Differential Feed Bar AEY A& 1
15 2100243 Differential Feed Bar Connection AREY YV 1
16 2100244 Connection Bushing XYYV Twva 1
17 140000 Screw(M5-0.5 x 15.5) =37 1
18 2150065 Feed Bar Driving Shaft pr QIR ] 1
19 2150066 Feed Bar Driving Shaft Lever X b 1
20 2100288 Connecting Rod Pin EUOvREY 1
21 160007 Screw(M6-1 X 6) xRy 1
22 2100671 Differential Rocker, Complete Set A% L B (18) 1
23 2100672 Differential Rocker anx Y B 1
24 2100673 Differential Regulating Slider A1 1
25 2100674 Differential Regulating Slider Cap ASATE 1
26 110033 Screw(M3-05 x 6) i) 2
27 2100269 Differential Lever(Right), C. Set EZ&L/\—(B)(#8) 1
28 2100252 Slider Link A4V Y 1
29 0068202 Retaining Ring AbyF7U2T 1
30 2100253 Slider Link Pin AZATIVVIEY 1
31 2100262 Differential Lever(Right) =L /N—(F) 1
32 2100267 Collar(10 X 17 x 8mm) No— 1
33 160001 Screw(M4-0.7 X 4) Exy 2
34 000690 Spring Pin A7V oey 1
35 2100256 Differential Lever Spring =L /INA—% 1
36 0020538 O-ring(P7) ouyy 1
37 2100263 Differential Lever(Left) ZH L /IN—(F) 1
38 000528 Washer TyIy 1
39 000561 Conical Spring Washer VAP RVEIE ¢ 1
40 100000 Adjusting Nut I v b 1
41 190001 Adjusting Screw(M6-1 x11.5,M4.5-05x4) FAFIR Y 1
42 2100271 Differential Feed Graduation XY BEIR 1
43 110016 Screw(M4-0.7 x 15) Exy 2
44 0020350 Differential Lever Stop E#L/IA—RX M w/K 2
45 110017 Screw(M5-0.8 x 8) hxy 2
46 2100257 Adjusting Screw PIVYRAY 1
47 2100264 Adjusting Block FIvAYH 1
48 2100259 Adjusting Block Spring FIv ATINR 1
49 0034293 Retaining Ring AbyZUvy 1

AZ7000G-8



12

AZ7000G-8



FEED DRIVING MECHANISM
e —

x B

12

RefNo Parts No. Description m & Amt. Req
1 2100865 Feed Bar Guide Support EUYBHA RYR—K 1
2 110064 Screw(M4-0.7 x 8) Exy 4
3 110004 Screw(M3.5-0.6 x 8) Exy 5
4 2100866 Feed Bar Shield(Front) EUAY—)L(E) 1
5 2100867 Feed Bar Shield(Rear) EVEY—IL(E) 1
6 2100869 Feed Bar Shield Guide EUVAY—IACR 1
7 2100870 Feed Bar Guide EUBHAIR 2
8 2100868 Feed Bar Shield(Upper) EUBY=I(L) 1
9 2150063 Feed Bar Guide Bushing EKUYBACRTvya 1

10 160007 Screw(M6-1 X 6) ExY 1
11 2150290 Feed Bar Block(Rear) Shaft AED (L) 1
12 120027 Screw(M4-0.7 x 25) ExY 1
13 2100283 Feed Bar Block(Rear) AED(18) 1
14 2150289 Feed Bar Block{Rear) Lid BE(R)E 1
15 130002 Screw(M3-05 x 6) Ry 1
16 2100280 Feed Bar Block(Front) AR (ah) 1
17 2100284 Eccentric Pin Holder EUIFEYEVRMAA 1
18 0020401 Feed Dog Eccentric Pin EUYIFEVEY 1
19 2100277 Feed Dog Eccentric EUIExtEY 1
20 2100278 Roller Bearing Z—RIRFYT 1
21 2100275 Feed Dog Driving Connecting Rod EUOy R 1
22 2100276 Feed Dog Regulating Eccentric XURHTEFEY 1
23 180002 Screw(M3-0.5 x 4) Exy 2
24 110070 Screw(M3-05 X 6.3) Exy 1
25 2100289 Feed Dog Regulating Plate Spring EURMTL— k% 1
26 0023473 Feed Dog Regulating Plate KURBSMIL— b 1
27 2100279 Feed Dog Regulating Gear EUSRESE T 1
28 180003 Screw(M5-0.8 X 8) ERY 1
29 160003 Screw(M5-0.8 x 5) Exy 3
30-1 2109005 Differential Feed Dog(Y5) R Y 1
30-2 2109009 Differential Feed Dog(Y6) AE Y 1
31 2109006 Main Feed Dog &=y 1
32 2109067 Auxiliary Feed Dog e 1
33 110026 Screw(M3-05 x 6) xRy 1
34 2150067 Connecting Rod Cover EUOY KA/R— 1
35 130003 Screw(M4-0.7 X 7.3) ExRY 2
36 2150291 Collar(7 X 15 x 10mm) ho— 1
37 160001 Screw(M4-0.7 x 25) Exry 1

AZ7000G-8



©
<

e—3

AZ7000G-8



LUBRICATING MECHANISM e 3yl 13
“
Ref.No Parts No. Description m f Amt. Req
1 2150714 Oil Pump, Complete Set IR 7 (48) 1
2 2150104 Worm Wheel DA =LA =)L 1
3 160001 Screw(M4-0.7 x 4) EXT ’ 4
4 120049 Screw(M4-0.7 x 16)[M4-0.7 X 15] Ry 2
5
6 000567 Seal Ny 1
7 2150723 Oil Tube, Complete Set 18im/« 7 (#8) 1
8 3100370 QOil Tube Fitting One Way End FOEH®E 4
9 0031831 Oil Tube Clamp KRR 7
10 2150724 Oil Tube(4.6 x 6.4 X 242 5mm) ey IAC Gl 1
11 320008 Oil Tube Fitting Stud(M6-1) BEHRFARILL 2
12 2150722 Suction Tube, C. Set TAIA 7 (#8) 1
13 3100371 Oil Tube Fitting Two Way mOE#HF 1
14 2110261 Gil Tube(4.6 x 6.4 x 15mm) = A 1
15 2100957 Oil Filter prlEah 1
16 2150725 Suction Pipe(Upper), C. Set WA/ A 7 (L) (#48) 1
17 2150726 Suction Tube(4 x 6 x 200mm) WAL T 1
18 2100928 Suction Tube(25 X 4 x 60mm) WAL T 1
19 2100929 Suction Pipe(Upper) A A F(E) 1
20 310073 Felt Zz)lb 1
21 2150202 Oil Tube, Complete Set 15m/ 7 (#8) 1
22 2150207 Oil Tube(4.6 x 64 x 320mm) &1 7 1
23 320009 Oil Tube Fitting Stud(Long)(M6-1) EMFERILMER) 1
24 2150710 Oil Pressure Regulating Valve, C. Set BEF(H) 1
25 2150713 Oil Pressure Regulating Valve FEFH 2
26 0080503 Oil Pressure Regulating Ball HER—ILF 1
27 0030748 Guide Pin A1 REY 1
28 2150102 Spring A3 1
29 006861 Adjusting Screw(1/4-40 X 5) RERY 1
30 000419 Nut Fv bk 1
31 2150325 Oil Filter Cap AT NIFry S 1
32 110045 Screw(M4-0.7 X 12) =3 3
33 3100061 O-ring(P42) oOvyvy 1
34 3100345 Oil Filter AANWNT1ILE 1
35 3100329 Filter Housing AT 1 LI HE 1
36
37 2150056 Oil Pipe AAWIRA T 1
38
39 2100896 Oil Pipe, C. Set AAWIRA T (#E) 1
40 2100895 Oil Pipe AALINWIRAT 1
4] 000456 Seal Plug B 1
42 310090 Oil Wick SHE 1
43 2100032 Oil Sight Gauge AT = 1
44 0020538 O-ring(P7) ouxvsy 1
45 110053 Screw(M6-1 x 8) 137 1
46 320012 Oil Tube Fitting Stud(1/4-40) BEMFARIL & 2
47 320016 Oil Tube Fitting Stud(1/4-40) BEWRFRIL b 1

AZ7000G-8



14

UPPER KNIFE (Angled Type)

m
8 e

AZ7000G-04-8

10 52 g g—ﬂs
"/ ;V., 15

égr \ \J

12 » N\ % 14

AZ7000G-8



EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8 AXARUY7EFIEEASS
e

14

Ref.No Parts No. Description m % Amt. Req
1 2100385 Upper Knife Holder EXZRILT (F) 1
2 0020491 Upper Knife EXZR 1
3 2101435 Upper Knife Clamp EXZ|T 1
4 2100354 Upper Knife Chip Guard VERY 1
5 140012 Screw(M4-0.7 X 185) Exy 1
6 2100349 Upper Knife Clamp Plate EXZBTZS 1
7 2100353 Upper Knife Stop EAZXZ Ny R 1
8 110038 Screw(M2.5-045 x 4.5) Ry 1
9 000665 Washer A 1

10 2157086 Presser Foot, Complete Set(O4) I (8) 1
11 2157000 Presser Foot Hinge Hrbeyy 1
12 110004 Screw(M3.5-0.6 X 8) i3 1
13 2107030 Presser Foot(Lower) HWI(T) 1
14 2107004 Presser Foot Stitch Tongue(O4) 1L 1
15 2107640 Finger Guard T YHA-R 1
16 005036 Screw(1/8-44 X 56) Exy 3
17 2100050 Cloth Plate JOx7L—hk 1
18 2150211 Cloth Plate(Lower) JORX7L—K(F) 1
19 2100052 Rubber Cushion IO TL— MNTHEXE 1
20 2158040 Stitch Plate(O4) R 1
21 2109000 Differential Feed Dog Biax Y 1
22 2109001 Main Feed Dog #x\ 1
23 2101027 Blind-Hemming Guide, C. Set B3I ER () 1
24 2101026 Overhanging Guide Hinge, C. Set TEHR (FH) 1
25 0034867 Hemming Positioner R R 1
26

27 000533 Washer TyTy 1
28 007006 Screw(9/64-40 X 4) Exy 1
29 2101021 Blind-Hemming Edge Guide, C. Set S| ERE () 1
30 2101020 Blind-Hemming Edge Guide HESIERE 1
31 009624 Screw(1/8-44 x 5.3) ExrT 1
32 0022445 Swing-out Lever AAVTF I MLIR— 1
33 004150 Screw(11/64-40 x 5.2) IExY 1
34 000172 Conical Spring Washer M/SRT w2+ 1
35 000334 Nut Ty bk 1
36 0022446 Overhanging Guide Hinge Stop ER/RA Sy 1
37 001331 Screw(9/64-40 x 3.8) xRy 1
38 0022447 Swing-out Lever Holder AT T7 o hLI—BGE 1
39 0022448 Swing-out Lever Stop XA VTT I ML= My 1
40 0022435 Edge Guide Positioning Pin EREELEY 2

Ref. No 41 to 56

See the following page.

AZ7000G-8



14

UPPER KNIFE (Angled Type)

AZ7000G-04-8

10 52 53& gw
. 4 ’/ﬁ/ 15
A2 @: 14

AZ7000G-8



EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8 AXZRUY7IFIEZARS

14

A e

RefNo Parts No. Description m & Amt. Req
4] 0022436 Positioning Pin Holder Spring EHEEL VHIT/(R 2
42 001225 Screw(1/8-44 x 2.8) =8 1
43 001196 Screw(1/8-44 X 6) xRy 3
44 2101022 Edge Guide Adjusting Holder R 1
45 004106 Screw(9/64-40 x 6.5) ExY 2
46 007619 Screw(9/64-40 x 6.3) xRy 1
47 0022443 Adjusting Screw Guide Piece HERIAACER 1
48 006444 Adjusting Screw(1/8-44 x 12.9) REIRY 1
49 0022444 Edge Guide Adjusting Holder Cover #E3|RBEH&E 1
50 110047 Screw(M4-0.7 X 10) iI=37 2
51 0060297 Pin [ 1
52 2157040 Presser Foot Half-stay FEEH 1
53 110050 Screw(M3.5-0.6 x 4.5) xRy 1
54 2109320 Upper Looper L= 1
55 0024157 Needle Thread Tension Spring #HRATF/INER 1
56 0024156 Lower Looper Thread Tension Spring TJL—/CREEF/R 1

AZ7000G-8



15
AZ7003G-8, 7025G-8

AZ7003G-04-8

AZ7025G-Y5-8, Y6-8

16-1
16-2

AZ7000G-8



AZ7003G-8, 7025G-8 EXCLUSIVE PARTS
T ———

Y7 ETIERRS

15

RefNo Parts No. Description m % Amt. Req
1 2157050 Presser Foot, C. Set(04) T (#8) 1
2 2157000 Presser Foot Hinge HIbyY 1
3 110004 Screw(M3.5-0.6 x 8) xRy 1
4 2157020 Presser Foot(Lower) I(T) 1
5 2157200 Presser Foot Stitch Tongue(0O4) m 1
6 2107643 Finger Guard TAVHA—R 1
7 000444 Washer Tyoy 1
8 005036 Screw(1/8-44 x 5.6) xRy 1
9 0034535 Thread Chain Guide LRHTAR 1

10 004237 Screw(3/32-56 x 2.6) IERY 1
11 2157040 Presser Foot Half-stay EETEH 1
12 110050 Screw(M3.5-0.6 x 4.5) xRy 1
13 2158041 Stitch Plate(04) iR 1
14 2109320 Upper Looper =R 1
15 0060297 Pin vy 1
16-1 2157118 Presser Foot, C. Set(Y5) I () 1
16-2 2157119 Presser Foot, C. Set(Y6) T (#0) 1
17 2107631 Presser Foot(Lower) HI(F) 1
18-1 2107650 Presser Foot Stitch Tongue(Y5) I 1
18-2 2157651 Presser Foot Stitch Tongue(Y6) m 1
19 2107670 Presser Foot Tape Guide HIF—THIR 1
20 001230 Screw(3/32-56 x 3.8) Exy 1
21 0024130 Tape Guide(Upper) F—77H1 R(k) 1
22 110012 Screw(M4-0.7 x 5) xRy 2
23 000538 Washer Tyy 2

AZ7000G-8



16
AZ7016G-8

11

AZ7000G-8




AZ7016G-8 EXCLUSIVE PARTS Y 7ETFTINERS 16
O A e
Ref.No Parts No. Description m % Amt. Req
1 2157185 Presser Foot, C. Set(02) AT (#H) 1
2 2157002 Presser Foot Hinge ey 1
3 110004 Screw(M3.5-0.6 x 8) XY 1
4 0024505 Presser Foot(Lower) HI(TF) 1
5 0024421 Presser Foot Hinge Spring I INRx 1
6 004131 Screw(1/8-44 X 6) xR 1
7 0022156 Thread Chain Guide ZERAAR 1
8 004237 Screw(3/32-56 x 2.6) xS 1
9 0024506 Presser Foot Stitch Tongue M 1
10 004138 Screw(1/8-44 x b5) xRy 1
11 2108016 Stitch Plate, Complete Set #HR (#5) 1
12 2108017 Stitch Plate #HiR 1
13 2108015 Stitch Plate Tongue g M 1
14 004204 Screw(3/32-100 x 2.2) Exy 1
15 0024503 Stitch Plate Tongue Stop FRMA b w /e 1
16 001228 Screw(3/32-56 X 3.2) kxry 1
17 2109017 DifferentialFeedDog(withRubber Face) AEY (T LZXY) 1
18 2109018 Main Feed Dog(with Rubber Face) FBE) (dILKY) 1
19 2109019 Auxiliary Feed Dog &Y 1
20 000832 Rubber Cushion{Large) 38 X FE(K) 1
21 000933 Rubber Cushion{Medium) 18 X FE () 1
22 0023580 Upper Knife LEXX 1
23 2100346 Upper Knife Holder EXZARILS 1
24 180002 Screw(M3-0.5 X 4) XY 2
25 300040 Washer Tvy 1
26 2100177 Lower Knife Holder TXRE 1
27 2109320 Upper Looper ENn—n 1
28 0060297 Pin vy 1

AZ7000G-8



17
AZ7120G-8, 7125G-8(1)

AZ7000G-8



AZ7120G-8, 7125G-8 EXCLUSIVE PARTS(1) YIEFLERERA() 17
L e —

Ref.No Parts No. Description m % Amt. Req
1 2150259 Eye Guard Spacer FAH—RAR—Y 1
2 100001 Nut Fvhk 1
3 2100134 Needle Bar Driving Lever tHEY 5> Vb 1
4 2150602 Crankshaft Bushing FTyya 1
5 2150255 Crankshaft : A D77 AV 1
6 2150418 Needle Thread Pull-off gy 1
7 110064 Screw(M4-0.7 x 8) IExRY 1
8 000644 Spring Washer ATV T Ty oy 1
9 2121234 Upper Knife Holder(Flat Type) EXRRILY (F) 1

10 2150256 Upper Knife(Flat Type) EXRX () 1
11 2100160 Upper Knife Driving Connecting Rod EXZXOwv R 1
12 2101416  Upper Looper Driving Lever FIL—/Eim 1
13 2101418 Driving Shaft Thrust Ring AZARIVT 1
14 2100215 Looper Driving Lever Connecting Rod JL—/O0v R 1
15 2150258 Lower Looper Driving Lever TIL—/ iR 1
16 2100218 Driving Shaft Thrust Ring ASANIYVYT 1
17 2119323 Upper Looper EIL—X 1
18 2150415 Looper Holder Cover W—IEBHNR— 1

*+ The frame of this model is different from that of AZ7020G-8.
* 7L — A 1ZAZ7020G-8 L B £7,

AZ7000G-8



18
AZ7120G-8(2)

AZ7120G-Y5-8, Y6-8, Y8-8

3-1
3-2

AZ7000G-8



AZ7120G-8 EXCLUSIVE PARTS(2)

Y7EFILERBRE2) 18

Ref.No Parts No. Description m % Amt. Req
1-1 2158045 Stitch Plate(Y5) #i% 1
1-2 2158044 Stitch Plate(Y6) #iR 1
1-3 2158047 Stitch Plate(Y8) #HR 1
2 2109009 Differential Feed Dog(Y) iy, 1
3-1 2157058 Presser Foot, C. Set(Y5, Y86) T (1) 1
3-2 2157081 Presser Foot, C. Set(Y8) 1 (48) 1
4 2157000 Presser Foot Hinge il ) 1
5 110004 Screw(M3.5-0.6 x 8) xRy 1
6 2157040 Presser Foot Half-stay EEEH 1
7 110050 Screw(M3.5-0.6 x 4.5) xRy 1
8 2157020 Presser Foot (Lower) #HI(F) 1
9-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) m 1
9-2 2157212 Presser Foot Stitch Tongue(Y8) m 1

10 - 2107643 Finger Guard Z14VHA—R 1
11 000444 Washer vy 1
12 005036 Screw(1/8-44 x 5.6) ERY 1
13 0034535 Thread Chain Guide ERA1R 1
14 004237 Screw(3/32-56 x 26) xRy 1

AZ7000G-8



19

AZ7125G-8(2)

AZ7125G-Y5-8, Y6-8

AZ7000G-8



AZ7125G-8 EXCLUSIVE PARTS(2)

y7EFLERZRE2) 19

RefNo Parts No. Description m % Amt. Req
1 0024130 Tape Guide(Upper) F—=7HA1 R(L) 1
2 110012 Screw(M4-0.7 X 5) IExY 2
3 2157119 Presser Foot, C. Set(Y5, Y6) T ($H) 1
4 2157000 Presser Foot Hinge HWIb>y 1
5 110004 Screw(M3.5-06 % 8) jl= ) 1
6 2107631 Presser Foot (Lower) T (T) 1
7 2107651 Presser Foot Stitch Tongue(Y5, Y6) M 1
8 2107643 Finger Guard T VHAA-NR 1
9 000444 Washer ABA 1

10 005036 Screw(1/8-44 X 56) Exy 1
11 2107670 Presser Foot Tape Guide BrF—7HCR 1
12 001230 Screw(3/32-56 x 3.8) kExy 1
13 0034535 Thread Chain Guide EEAAR 1
14 004237 Screw(3/32-56 X 2.6) Exy 1
15 2157040 Presser Foot Half-stay FEERH 1
16 110050 Screw(M3.5-0.6 x 4.5) xRy 1
17-1 2158045 Stitch Plate(Y5) #Hik 1
17-2 2158044 Stitch Plate(Y6) #Hik 1
18 2109009 Differential Feed Dog(Y) BIxEY 1
19 000538 Washer Ty 2

AZ7000G-8



20

K2 DEVICE(T)

1

AZ7000G-8



K2 DEVICE(T)
S

K2 & (1)

20

RefNo Parts No. Description m % Amt. Req
1 2159901 K2 Device, Complete Set K2&E(#8) 1
2 2111050 Suction Pipe, Complete Set TRAE (4H) 1
3 2111051 Suction Pipe A E AR 1
4 310017 Oil Wick SHE 1
5 000755 Oil Wick Pin IEXEY 1
6 2111063 Suction Pipe Cover BoAE /I — 1
7 004237 Screw(3/32-56 x 2.6) 123 1
8 004404 Screw(3/32-56 x 5.1) ji=S) 2
9 2111055 Upper Trimming Knife 3 1

10 004131 Screw(1/8-44 X 6) Exy 1
11 004139 Screw(3/32-56 x 3) jl=8) 2
12 2111059 Lower Trimming Knife Holder Pin THAXFEY 1
13 2111056 Lower Trimming Knife TXH 1
14 004236 Screw(3/32-56 x 4.2) xRy 1
15 2111057 Lower Trimming Knife Driving Plate =~ TXER&K 1
16 2111062 Spring Sleeve THANREKAY =T 1
17 2111061 Lower Trimming Knife Pushing Spring THEZ/{X 1
18 2111066 Spring Protect Washer TARRT YD+ 1
19 2111060 Washer WA & 1
20 2111067 Air Shield Rubber BRRARSIE T A 1
21 007623 Screw(9/64-40 x 5.3) Exy 2
22 2111058 Lower Trimming Knife Guide Support TXHA REftE 1
23 110068 Screw(M4-0.7 x 8) Ry 1
24 2101011 Lower Trimming Knife Guide TAHAAL R 1
25 270001 Screw(1/8-44 x 3) =) 1
26 0021451 Suction Power Control, C. Set &5 HEREE ) 1
27 0021457 Suction Power Control Tube(lnner) N EPAEE 1
28 0021456 Suction Power Control Tube N EIPAEE 4= 1
29 001892 Screw(1/8-44 x 2.9) =% 1
30 0021450 Nylon Hose &5l Fa1—7 1
31 2101059 Cloth Plate Spacer JAORTL—phAR—Y 1
32 110042 Screw(M3.5-06 x 4) =3 2
33 2151000 Suction Pipe Support TAERG A 1

AZ7000G-8



21
K2 DEVICE(2)

AZ7003G-04-8/K2
1 v 12

AZ7003G-04-8/B3/K2

13

AZ7120G-Y5-8/K2, Y6-8/K2, Y8-8/K2

22-1
22-2

AZ7000G-8



K2 DEVICE(2)

“

K2 Z & (2)

21

Ref.No Parts No. Description m & Amt. Req
1 2157062 Presser Foot, C. Set(04) I () 1
2 2157000 Presser Foot Hinge Hreyy 1
3 110004 Screw(M3.5-0.6 x 8) xRy 1
4 2157020 Presser Foot (Lower) HI(F) 1
5 2157200 Presser Foot Stitch Tongue(04) m 1
6 2107643 Finger Guard T4V HAA-R 1
7 000444 Washer Tuy 1
8 005036 Screw(1/8-44 x 5.6) xRy 1
9 2107219 Thread Chain Guide PRHA R 1

10 004237 Screw(3/32-56 x 2.6) 1Exy 1
11 2157040 Presser Foot Half-stay FEE R 1
12 110050 Screw(M3.5-0.6 X 4.5) XY 1
13 2157072 Presser Foot, C. Set(04) B (#) 1
14 2157204 Presser Foot Stitch Tongue(04) I 1
15 2157102 Presser Foot, C. Set(Y5) T (1) 1
16 2157205 Presser Foot Stitch Tongue(Y5) M 1
17-1 2157121 Presser Foot, C. Set(Y5) I #8) 1
17-2 2157122 Presser Foot, C. Set(Y6) T (4E) 1
18 2107631 Presser Foot(Lower) #HI(F) 1
19-1 2107650 Presser Foot Stitch Tongue(Y5) m 1
19-2 2107651 Presser Foot Stitch Tongue(Y6) m 1
20 2107670 Presser Foot Tape Guide BIF—7HAR 1
21 001230 Screw(3/32-56 x 3.8) Exy 1
22-1 2157058 Presser Foot, C. Set(Y5, Y6) #I(18) 1
22-2 2157083 Presser Foot, C. Set(Y8) #HI () 1
23-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) /I 1
23-2 2157212 Presser Foot Stitch Tongue(Y8) m 1

AZ7000G-8



22

C DEVICE

AZ7000G-8



C DEVICE CEE 22
—
Ref.No Parts No. Description m 4 Amt. Req
1 2109932 C Device, Complete Set CZE#8) 1
2 0033939 Hose Band(1/4 inch) IR—ZANRY R(1/44 VF) 1
3 1094011 Hose Nipple(PT1/8 X 8) R—XZw 7 1
4 1097000 Regulator(AR2000-01BG) L¥abL—% 1
5 009960 Screw(M5-0.8 X 16) xRy 2
6 000669 Washer ’ Ty 4
7 000600 Spring Washer A7V T Ty 2
8 000009 Nut +wv bk 2
9 1097001 Regulator Support L&l —7EBMAR 1
10 006905 Wood Screw(¢ 5.1 X 20) RAxy 2
11 0010263 Connector(EC6-PT1/8) AR5 1
12 1096000 Nylon Hose(4 x 6 x 2000mm) FAAOYiR—2R 1
13 1298000 Air Valve, Complete Set I7/NLT(B) 1
14 0033938 Collar(6.4 X 13 X 9mm) IFZINILTREBINR AT — 1
15 005040 Screw(11/64-40 X 85) I8 5
16 0033937 Return Spring T 7L 7B R 1
17 0033936 Air Valve Holder IFZNILTEfSE 1
18 0033935 Air Valve Stop IZNILT AR wIR 1
19 000334 Nut +wv bk 1
20 005505 Adjusting Screw(11/64-40 X 16) HEiRY 1
21 1090133 TAC Valve, C. Set TAC/RIL 7 (#8) 1
22 0010052 TAC Valve TAC VLT 1
23 000623 Gasket ARTE 7 2
24 0010112 Joint(l-4) B®F 2
25 0010290 Connector(EFC6-PT1/8) f=F 1
26 0010310 Venturi Tube RyFaUE 1
27 0033940 Hose Band(3/8 inch) R—ZIXY R(3/81 > F) 2
28 1096004 Vinyl Hose(12 X 18 x 1500mm) E=Z—JLik—X 1
29 1096005 Vinyl Hose(12 x 18 x 500mm) EzZ—JILR—X 1
30 0011987 UL Clamp UuLss>=7 3
31 009814 Wood Screw(¢ 3.1 x 20) ARy 3

AZ7000G-8



23

B3 DEVICE

AZ7003G-8/B3

AZ7000G-8



B3 DEVICE B3 % & 23
e —
RefNo Parts No. Description m A Amt. Req
1 2109907 B3 Device, C. Set B3EEE) 1
2 2101133 Back Tack Cutting Unit ERYIVEBE(HE) 1
3 2101134 Thread Chain Cutting Knife Holder HRfTE 1
4 0023184 Thread Chain Cutting Knife H 1
5 0023169 Thread Chain Cutting KnifeHolder Spacer XERft& 2R~ 1
6 003637 Screw(1/8-44 x 2.5) IERY 2
7 004205 Screw(11/64-40 x 18) kExy 1
8 0024308 Thread Chain Holder oI T 1
9-1 0023182 Thread Chain Holder Spring(Standard) Z2ER#f T/ (E%) 1
9-2 0033711 Thread Chain Holder Spring{with Stronger Pressure) Z2E8##H T /R (/AR [E3RLY) 1
10 000361 Adjusting Nut ERBINRBEHF v b 2
11 000535 Washer AR 4 1
12 110044 Screw(M3-0.6 x 14) LRy 1
13 2101050 Cloth Plate OX7L—b 1
14 0036905 Synchronizer Positioning Pin RIyafry 1
15 110009 Screw(M4-0.7 x 8) xRy 1
16 0081848 Synchronizer Cushion R¥varEvysvygy 1
17 2157070 Presser Foot, C. Set(0O4) IRT () 1
18 2157000 Presser Foot Hinge Hieyy 1
19 110004 Screw(M4-0.7 x 8) IExy 1
20 2157020 Presser Foot(Lower) BI(T) 1
21 2157204 Presser Foot Stitch Tongue(Q4) m 1
22 2107643 Finger Guard Z4VHAA—R 1
23 000444 Washer ] AR 1
24 005036 Screw(1/8-44 x 5.6) IExRY 1
25 0034535 Thread Chain Guide WRAAR 1
26 004237 Screw(3/32-56 x 1.7) xRy 1
27 2157040 Presser Foot Half-stay HEEH 1
28 110050 Screw(M35-06 x 4.5) IERY 1
29 2158042 Stitch Plate(04) #HR 1
30 2109010 Differential Feed Dog By 1
31 2109011 Main Feed Dog &ixY 1

AZ7000G-8



24

SC10 DEVICE

AZ7000G-8



SC10 DEVICE sclo%xE 24
_

Ref.No Parts No. Description m % Amt. Req
1 2151067 Lint Removal Pipe EEN1T 1
2 2151066 Pipe Clamp IRATEEINY R 2
3 110094 Screw(M4-0.7 X 6) Exy 2
4 2151059 Blowing Hole Screen W+ O 1
5 2151057 Wind Guide Plate(Front) AR (30) 1
6 110001 Screw(M4-0.7 x 5.4) Exy 2
7 2151058 Air Deflector R 1

AZ7000G-8



25

EXTRA PARTS
Feed Dog plated with Rubber S /\—3i% 1)
AZ7000G-8

11

16

AZ7000G-8



EXTRA PARTS 15 SEER G 25
I S
RefNo Parts No. Description m % Amt. Req
1 2109070 Differential Feed Dog BlEY 1
2 2108074 Main Feed Dog fx ) 1
3 2109072 Differential Feed Dog(04) gxEyY 1
4 2109076 Main Feed Dog Bx 1
5 2150157 Presser Spring HWI/(R 1
6
7
8
9
10 2109349 Lower Looper{Special coating) T —REFHEI—FT 1> ) 1
11 2151015 Cloth Plate{(Right) Unit JAXT7L— kN AH)(#8) 1
12 110003 Screw(M3.5-0.6 x 6) Exy 1
13 000535 Washer Ty 1
14 0020700 Edge Guide, Complete Set LT ER ) 1
15 110009 Screw(M4-0.7 x 8) ERY 1
16 0022430 Edge Guide, Complete Set LT ERE) 1
17 0022432 Edge Guide UTER 1
18 001330 Screw(9/64-40 x 3.8) xRy 1
19 0022431 Edge Guide Swing-out Lever RAVTFPIRLIR— 1
20 000172 Conical Spring Washer VA SRR R 4 1
21 004150 Screw(11/64-40 X 5.2) xRy 1
22 000334 Nut FTv b 1
23 0022434 Edge Guide Swing-out Lever Holder X4 >7 77 b L/X—BftE 1
24 005506 Screw(11/64-40 x 8) xRy 1
25 0022433 Edge Guide Swing-outLeverHolderSupport E#HIfTA 1
26 0022437 Edge Guide Swing-out Lever Stop L/X—X bwiX 1
27 001227 Screw(1/8-44 x 3.8) xRy 1
28 0022435 Edge Guide Positioning Pin EREE LY 1
29 0022436 Positioning Pin Holder Spring EHEEEL YH I/ 1
30 001225 Screw(1/8-44 x 2.8) xRy 1
31 110047 Screw(M4-0.7 x 10) Exy 1

AZ7000G-8



EXTRA PARTS EXTRA PARTS

26
31. | I

AZ7000G-8



MICELLANEOUS SUPPORTING BOARD
.

X7 RER

26

RefNo Parts No. Description m 4 Amt. Req
1 2150212 Belt Cover N kA= 1
2 110015 Screw(M4-0.7 x 25) Ry 2
3 2150213 Supplementary Belt Cover ~NJL SFEBY A I— 1
4 110013 Screw(M4-0.7 x 8) xRy 2
5 2100339 Supporting Board SR 1
6 000070 Hanging Nut miurtv bk 4
7 009861 Hanging Bolt(Semi-submerged only) R UMRIL kEELROHA) 4
8 2101450 Spacer(15mm) FBIRAR—Y 4
9 2101451 Spacer(5mm)(See the below) BIRAR—Y (FER) 4

10 0020064 Supporting Board Rubber Cushion ZURILEE 8
11 000162 Washer(Semi-submerged) WAVEIE A 159 4
11 000162 Washer(Full-submerged) Ty v (&RR) 12
12 000016 Nut(Semi-submerged) Fv EER) 8
12 000016 Nut(Full-submerged) +v ~MEXER) 24
13 2100375 Chute(Upper) Support 22— b E)EUTHR 1
14 005624 Screw(M4-0.7 X 10} ERY 4
15 2100337 Chute(Upper) Ya—h L) 1
16 2100338 Chute(Lower) Ya—h(F) 1
17 009864 Hanging Bolt(Full-submerged only) fRUMRIL~ELERDH) 4
18 009871 Bolt(Full-submerged only) RIS (EXRDH) 4
19 0020057 SupportingBoard Connector(Full-submergedonly)Z 4 iRz TR (&R D H) 2
20 0020045 SupportingBoardSleeve (Full-submergedonly) 32 R A Y — 7 (&ERD H) 2
21 2100336 Supplementary Chute Cover 22— MR AN— 1
22 000538 Washer Ty 1
23 140011 Wing Bolt(M4-0.7 X 6) FaImRILb 1
24 2100374 Chip Receiver(Semi-submerged only) $IBZ7 (¥LR0OH) 1
25 350007 Wood Screw(¢ 3.5 X 16) ARY 2
26 0020078 Idler, C. Set(for Left Footing Pedal) 74 RS (fR) 1
27 0020077 Idler Support 71 RSEfR 1
28 009992 Screw(M4-0.7 X 10) =% 2
29 0020076 Idler 71RZ 1
30 009995 Screw(M3-0.5 X 5) xRy 2
31 2150175 Timming Gauge(AZ7000G-8) AZTT—= 1
32 000676 Spring Washer Ty 4
33 000666 Washer Ty 8

Note : Not necessary when the thickness of Table is 45mm.
(&) F— 7 NVOEZ45mmD & FEIAE,

AZ7000G-8



27

AZ7000G-8



THREAD STAND

3¢
<
jijy

N
~

RefNo Parts No. Description m A Amt. Req
] 9620694 Thread Stand, C. Set(4 Spools Type) HRIZ& (#8)(4725%MH) 1
2 9620631 Column Cap ASLFvrv S 1
3 9620670 Column Pipe(Upper) AZ LA (L) 1
4 9620689 Thread Guide Holder(Large) HA RRILF(KR) 1
5 911002 Screw(M4-0.7 % 20) Ry 1
6 911001 Screw(M4-0.7 X 12) kY 3
7 910001 Nut Ty 4
8. 9620673 Column Pipe Connector OS5 LA THkF 1
9 911006 Screw(M5-0.8 x 13) TRy 2

10 910000 Nut vk 6
11 9620675 Column Pipe(Lower) AS LA Z(TF) 1
12 930052 Washer Ty 1
13 930053 Spring Washer A7V T T+ 1
14 910003 Nut(M16-1.5) Fv b 1
15 9620702 Thread Hanger(2 Spools Type) ALy RNV HERE%RA) 4
16

17 9620700 Thread Eyelet FALw b 4
18 9620688 Thread Hanger Holder ALw RNV HEx 4
19 911060 Screw(M6-1 X 15) TRy 4
20 9620691 Thread Guide Arm HARF—LA 1
21 9620690 Thread Guide Holder(Small) HA RFRILF Y

22

23 9620678 Spool Cushion A7=NWIyv>zy 4
24 9620679 Spool Pin A 7—)LEh 4
25 9620680 Spool Mat A7=ILN v bk 4
26 9620681 Spool Seat Disc Z4am 4
27 930055 Spring Washer ATV T Ty o+ 4
28 9620665 Thread Guide(5 Spools Type) ALy RAA R(BERKRA) 1

AZ7000G-8



28

WARNING LABEL

b=

—

£S5 AL

o
Bl
A
et

(2
>
c
—_

(=)
=

LABﬁL Parts No. Description
8L T anfh
é A |
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needie,
cleaning etc. switch off main switch.
e
AT E
<R TIFH%ET S,
RLFEREBEEDIIT B g s
4 390143 FESNIL
HRERETEHT L, RIFZRS
BREZ)>TH'S. #
U RE/ P OATHR,
FERCRBETDIC L,
ABEFEE] Con/-2R1S t/‘a:(:t\
A ~ANACD | BRAL YT RO,
ADANGER| ot o o omiiae b
S e —Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power o g e Ao
supply and wait BEEESI
more than 5 minutes
before opening. J
“Be sure to connect earth line”.
390145
T—AIR)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BlERARFTRTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
aiasl THERSNL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

ERIEREINN




LIST of MAIN SPARE PARTS
(E2&mY A K)



29

AZ7000G-8 class LIST of MAIN SPARE PARTS(X B 2 k)

Main Parts|Needle Presser Presser Presser Stitch
Clamp Foot, Foot Foot Tongue
C. Set Hinge (Lower)
Models FHiEA I e HI(F) HIDM
AZ7000G-04-8 2159106 2157086 2157000 2107030 2107004
AZ7003G-04-8 2159106 2157050 2157000 2157020 2157200
04-8/K2 " 2157062 " " "
04-8/B3 " 2157070 " " 2157204
04-8/B3/K2 " 2157072 " " "
AZ7020G-Y5-8 2159106 2157057 2157000 2157020 2157205
Y5-8/K2 " 2157102 " " "
Y6-8 " 2157058 " " 2157206
Y6-8/K2 " 2157103 " " "
AZ7025G-Y5-8 2159106 2157118 2157000 2107631 2107650
Y5-8/K2 " 2157121 " " "
Y6-8 " 2157119 " " 2107651
Y6-8/K2 " 2157122 " " "
AZ7016G-02-8 2159106 2157185 2157002 0024505 0024506
AZ7120G-Y5-8 2159106 2157058 2157000 2107020 2157206
Y5-8/K2 " 2157102 " " "
Y6-8 " 2157058 " " 2157206
Y6-8/K2 " 2157103 " " "
Y8-8 " 2157081 " " 2157212
Y8-8/K2 " 2157083 " o "
AZ7125G-Y5-8 2159106 2157119 2157000 2107631 2157651
Y5-8/K2 " 2157122 " " "
Y6-8 " 2157119 " " 2157651
Y6-8/K2 " 2157122 " " "




Thread Stitch Differential Main Auxiliary Upper Lower

Chain Plate Feed Dog Feed Dog Feed Dog Looper Looper

Guide
2RI 1E #HR HILE! (Ear)) Ubes), L% FIL—

2158040 2109000 2109001 2109067 2109320 2109347

0034535 2158041 2109005 2109006 2109067 2109320 2109347
2107219 " " " " " "
0034535 2158042 2109010 2109011 17 " 17
2107219 " " " " " "
0034535 2158043 2109005 2109006 2109067 2109323 2109347
2107219 " " " " u 7"
0034535 2158044 2109009 " " " 17}
2107219 " " " 17 17 17
0034535 2158043 2109005 2109006 2109067 2109323 2109347
2107219 " n " " 17 "
0034535 2158044 2109009 " 7 " "
2107219 " " " " " "
0022156 2108017 2100017 2109018 2109019 2109320 2109347
0034535 2158045 2109009 2109006 2109067 2109323 2109347
2107219 n" /i n” /i n" /i
0034535 2158044 " " " " 7"
2107219 " " " " " 1/
0034535 2158047 " " " " "
2107219 " " " " " "
0034535 2158045 2109009 2109006 2109067 2109323 2109347
2107219 " /i n” n” n" "
0034535 2158044 /i /i /i " "

2107219

"

"

"

"

"

14




30

INDEX
AZ7000G-8 Page = 1
Parts No. PageNo. RefNo. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000009 22 8 000666 26 33 004237 21 10
000010 2 6 000669 11 6 004237 23 26
000014 4 42 000669 22 6 004404 20 8
000014 9 35 000676 26 32
000016 26 12 000688 7 27 005036 8 43
000016 26 12 000690 11 34 005036 14 16
000035 6 26 000726 1 36 005036 15 8
000070 26 6 000755 20 b 005036 18 12
000162 26 11 000932 16 20 005036 19 10
000162 26 11 000933 16 21 005036 21 8
000172 14 34 005036 23 24
000172 25 20 001123 1 4 005040 22 15
000177 4 9 001196 14 43 005075 1 30
000178 4 7 001203 2 21 005345 6 31
000322 4 26 001225 14 42 005505 22 20
000334 14 35 001225 25 30 005506 25 24
000334 22 19 001227 25 27 005624 26 14
000334 25 22 001228 16 16
000361 23 10 001230 15 20 006035 4 24
000393 6 45 - 001230 19 12 006444 14 48
000419 13 30 001230 21 21 006816 1 22
000444 2 9 001330 25 18 006861 13 29
000444 8 42 001331 14 37 006905 22 10
000444 15 7 001892 20 29
000444 18 11 001900 6 23 007006 14 28
000444 19 9 007619 14 46
000444 21 7 003636 5 22 007623 20 21
000444 23 23 003637 1 10
000456 13 41 003637 2 23 009624 14 31
000526 5 23 003637 23 6 009814 22 31
000528 11 38 009861 26 7
000532 7 14 004097 8 45 009864 26 17
000533 14 27 004106 14 45 009871 26 18
000535 23 11 004131 16 6 009960 22 5
000535 25 13 004131 20 10 009992 26 28
000538 15 23 004138 16 10 009995 26 30
000538 26 22 004139 20 11
000561 11 39 004150 14 33 0010052 22 22
000567 6 48 004150 25 21 0010112 22 24
000567 13 6 004204 16 14 0010263 22 11
000600 22 7 004205 23 7 0010290 22 25
000623 22 23 004236 20 14 0010310 22 26
000629 9 26 004237 8 39
000644 1 5 004237 15 10 0011987 22 30
000644 4 25 004237 16 8
000644 17 8 ' 004237 18 14 0020004 1 15
000653 4 30 004237 19 14 0020005 1 16

000665 14 9 004237 20 7 0020016 2 22



Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page=2

Parts No. PageNo. Ref.No. Weight(g)

AZ7000G-8

0020045 26
0020057 26
0020064 26
0020076 26
0020077 26
0020078 26
0020118 4
0020137 1
0020271 8
0020350 11
0020401 12
0020491 14
0020496 7
0020538 11
0020538 13
0020700 25
0021450 20
0021451 20
0021456 20
0021457 20
0022156 16
0022215 4
0022430 25
0022431 25
0022432 25
0022433 25
0022434 25
0022435 14
0022435 25
0022436 14
0022436 25
0022437 25
0022443 14
0022444 14
0022445 14
0022446 14
0022447 14
0022448 14
0023169 23
0023182 23
0023184 23
0023473 12
0023580 16
0024083 4

20
19
10
29
27
26

6
29
44
44
18

2
13
36
44
14

30
26
28
27

7
46
16
19
17
25
23
40
28
41
29
26
47
49
32
36
38
39

5

9-1

4
26
22

4

0024084
0024095
0024130
0024130
0024156
0024156
0024157
0024157
0024308
0024421
0024446
0024503
0024505
0024506

0030255
0030748

0031111
0031831

0032604
0032879
0032919
0032952
0032962

0033024
0033627
0033711
0033935
0033936
0033937
0033938
0033939
0033940

0034293
0034535
0034535
0034535
0034535
0034535
0034867

0036905

0060297

4

2
15
19

4
14

4
14
23
16

2
16
16
16

11

15
18
19
23
14

23

14

3
25
21

1
14
56

5
55

8

5
20
15

4

9

13
27

8
9

34
23
24
12
11

14
24
9-2
18
17
16
14
2
27

49
38

9
13
13
25
25

14

51

0060297
0060297

0068202
0068517

0080503

0081848

0093090
0093303
0093864

0095027

100000
100001
100001
100001
100002
100073

110001

110001

110001

110001

110002
110002
110002
110003
110003
110004
110004
110004
110004
110004
110004
110004
110004
110004
110004
110006
110009

110009

110009
110009
110009

15
16

11
3

13

23

N

11

11

15
28

29
15

26

16

7
37
16

8

40
13
23
2
5
2

22
29
21

6
43
36
36
28
12
15
34



INDEX

AZ7000G-8 Page = 3
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weightig)
110009 25 15 110068 20 23 160002 6 4
110011 6 33 110070 12 24 160002 7 4
110012 1 12 110071 9 17 160002 9 23
110012 2 11 110073 4 29 160003 6 8
110012 3 9 : 110076 2 8 160003 7 8
110012 7 18 110094 24 3 160003 10 8
110012 8 8 110106 2 15 160003 12 29
110012 15 22 160007 5 2
110012 19 2 120006 6 6 160007 8 26
110013 1 33 120006 7 6 160007 11 21
110013 2 2 120006 9 &b 160007 12 10
110013 B 7 120006 10 5 160016 6 19
110013 4 2 120006 11 2 160027 5 14
110013 4 20 120010 8 17
110013 6 46 120013 9 32 170032 2 5
110013 26 4 120017 1 28 170045 8 11
110015 26 2 120017 8 20 170060 4 34
110016 1 18 120027 12 12 170065 8 15
110016 11T 43 120049 6 2
110017 11 45 120049 7 2 180001 8 12
110026 4 44 120049 9 2 180002 12 23
110026 12 33 120049 10 2 180002 16 24
110031 1 14 120049 13 4 180003 12 28
110033 11 26 180014 10 18
110035 7 12 130001 9 16
110036 10 17 130002 12 15 190001 11 41
110038 14 8 130003 3 25 190015 2 13
110042 20 32 130003 12 35 190016 4 10
110044 23 12 130020 4 40 190088 8 1
110045 1 6
110045 13 32 140000 11 17 210009 9 30
110046 7 26 140001 11 11
110047 14 50 140002 10 12 270001 20 25
110047 25 31 140003 6 13
110048 3 3 140004 9 21 300000 11 4
110050 8 36 1400171 26 23 300004 1 27
110050 14 53 140012 14 5 300008 6 12
110050 15 12 140014 7 30 300008 9 20
110050 18 7 300008 10 11
110050 19 16 150004 3 10 300040 16 25
110050 21 12 300043 1 34
110050 23 28 160001 1 8 300106 10 19
110053 13 45 160001 5 4
110054 2 32 160001 8 31 310001 6 42
110064 3 19 160001 9 10 310005 6 40
110064 12 2 160001 117 33 310017 20 4
110064 17 7 160001 12 37 310065 9 28
110065 8 22 160001 13 3 310073 13 20



AZ7000G-8

INDEX

Page =4
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)

310089 6 16 2100219 10 9
310089 9 24 2049401 1 35 2100221 9 19
310090 13 42 2100227 9 15
310105 4 18 2100006 1 1 2100229 4 38
310109 5 25 2100009 7 22 2100241 11 14
2100011 1 7 2100242 11 13

320008 6 47 2100012 1 9 2100243 11 15
320008 13 11 2100014 1 3 2100244 11 16
320009 13 23 2100032 13 43 2100248 11 9
320012 13 46 2100035 3 1 2100249 11 10
320016 13 47 2100037 3 21 2100251 11 3
; 2100047 3 4 - 2100252 11 28

330000 3 17 2100050 14 17 2100253 11 30
330008 3 16 2100052 14 19 2100256 11 35
2100088 9 3 2100257 11 46

340061 8 6 2100088 10 3 2100259 11 48
2100098 5 34 2100262 11 31

350007 26 .25 2100099 8 25 2100263 11 37
2100105 5 17 2100264 11 47

390183 2 16 2100117 5 19 2100266 11 12
390204 2 18 2100134 17 3 2100267 11 32
390205 2 17 2100136 6 11 2100269 11 27
2100137 6 7 2100271 11 42

910000 27 10 2100138 6 14 2100272 5 29
910001 27 7 2100144 6 3 2100275 12 21
910003 27 14 2100145 6 32 2100276 12 22
2100152 6 39 2100277 12 19

911001 27 6 2100160 17 11 2100278 12 20
911002 27 5 2100161 7 7 2100279 12 27
911006 27 9 2100161 9 9 2100280 12 16
911060 27 19 2100161 10 7 2100283 12 13
2100162 7 5 2100284 12 17

930052 27 12 2100164 7 11 2100288 11 20
930053 27 13 2100165 7 10 2100289 12 25
930055 27 27 2100166 7 25 2100318 3 8
2100167 7 28 2100336 26 21

1090133 22 21 2100168 7 29 2100337 26 15
2100173 7 3 2100338 26 16

1094011 22 3 2100174 7 19 2100339 26 b5
2100176 6 15 2100346 16 23

1096000 22 12 2100177 16 26 2100349 14 6
1096004 22 28 2100189 8 28 2100353 14 7
1096005 22 29 2100192 8 21 2100354 14 4
2100199 8 30 2100374 26 24

1097000 22 4 2100211 10 10 2100375 26 13
1097001 22 9 2100215 10 1 2100385 14 1
2100215 17 14 2100502 6 28

1298000 22 13 2100218 17 16 2100518 8 19



INDEX

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

2100533 6 41 2101026 14 24 2108017 16 17
2100534 2 27 2101027 14 23 2109018 16 18
2100535 6 43 2101050 23 13 2108019 16 19
2100536 6 44 2101059 20 31 2109067 12 32
2100538 2 19 2109070 25 1
2100580 8 b 2101133 23 2 2109072 25 3
2100642 5 36 -2101134 23 3 2109074 25 2
2100642 6 20 2101416 17 12 2109076 25 4
2100667 g9 25 2101418 17 13 2109320 14 54
2100671 11 22 2101435 14 3 2109320 15 14
2100672 11 23 2101450 26 8 2108320 16 27
2100673 11 24 2101451 26 9 2109323 9 29
2100674 11 25 2109347 10 15
2100851 9 34 2107004 14 14 2109349 25 10
2100854 9 33 2107030 14 13 2109907 23 1
2100856 2 31 2107219 18 16 2109932 22 1
2100861 3 13 2107219 21 9 :
2100864 1 20 2107631 15 17 2110026 3 6
2100865 12 1 2107631 19 6 2110027 3 b5
2100866 12 4 2107631 21 18 2110181 5 3
2100867 12 5 2107640 14 15 2110183 5 6
2100868 12 8 2107643 8 41 2110184 5 5
2100869 12 6 2107643 15 6 2110261 13 14
2100870 12 7 2107643 18 10
2100872 5 15 2107643 19 8 2111050 20 2
2100873 3 23 2107643 21 6 2111051 20 3
2100874 3 24 2107643 23 22 217110556 20 9
2100875 1 26 2107650 15 18-1 2111056 20 13
2100884 9 18 2107650 21 19-1 2111057 20 15
2100890 9 37 2107651 19 7 2111058 20 22
2100892 9 27 2107651 21 19-2 2111059 20 12
2100895 13 40 2107670 15 19 2111060 20 19
2100896 13 39 2107670 19 11 2111061 20 17
2100899 6 5 2107670 21 20 2111062 20 16
2100900 9 1 2111063 20 6
2100902 10 6 2108015 16 13 2111066 20 18
2100903 9 22 2108016 16 11 2111067 20 20
2100918 3 20 2108017 16 12
2100921 3 2 2119323 17 17
2100928 13 18 2109000 14 21
2100929 13 19 2109001 14 22 2121234 17 9
2100957 13 15 2109005 12 30-1
2100961 3 11 2109006 12 31 2129420 2 29
2109009 12 30-2
2101011 20 24 2109008 18 2 2150015 T 11
2101020 14 30 2109009 19 18 2150017 3 18
2101021 14 29 2109010 23 30 2150018 2 4
2101022 14 44 2109011 23 31 2150019 7 20



AZ7000G-8

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page =6

Parts No. PageNo. Ref.No. Weight(g)

2150020
2150021
2150022
2150023
2150024
2150025
2150026
2150030
2150031

2150032
2150034
2150035
2150038
2150039
2150040
2150041

2150042
2150043
2150044
2150045
2150046
2150047
2150048
2150049
2150050
2150051

2150053
2150054
2150056
2150057
2150058
2150060
2150063
2150064
2150065
2150066
2150067
2150069
2150069
2150070
2150075
2150075
2150096
2150102
2150104
2150105
2150106
2150107

—
NO OO WO 0TI OO OoTOoTO OO DMADNMDEBMDNOMNNDNDW-N-SN

PR U U ')
—_ - = N

12

17
23
12
10
12
14
19
16
17
19
35

37

10
16
24
26
32
18
30
31
27
28
21
20
35
17
10
9
37
24
25
9
9
1
18
19
34
22
33

2150108
2150114
2150115
2150116
2150124
2150125
2150130
2150139
2150140
2150141
2150142
2150143
2150144
2150148
21501749
2150150
2150155
2150156
2150157
2150158
2150159
2150175
2150202
2150207
2150209
2150210
2150211
2150212
2150213
2150214
2150225
2150226
2150255
2150256
2150258
2150259
2150283
2150287
2150289
2150290
2150291
2150325
2150415
2150418
2150422
2150423
2150424
2150425

4 33
27
23
15
21
7
11
24
27
29
16
13
18
10
3
49
9
7
5
46
4
26 31
13 21
13 22

5 12

0 00 01 0000 Oy 00O 00000 ONMMDMDRMN

2150428
2150429
2150430
2150602
2150710
2150712
2150713
2150714
2150722
2150723
2150724
2150725
2150726
2150727
2150728
2151000
2151015
2151054
2157055
2151056
2151057
2151058
2151059
2151066
2151067

2157000
2157000
2157000
2157000
2157000
2157000

2157000

2157002
2157020
2157020
2157020
2157020
2157020
2157040
2157040
2157040
2157040
2157040
2157040
2157040
2157050
2157057

7
9
9
17
13
5
13
13
13
13
13
13
13
2
2
20
25
1
2
1
24
24
24
24
24

8
14
15
18
19
21
23
16

8
15
18
21
23

8
14
15
18
19
21
23
15

8

1
13
31

4
24
11
25

1
12

7
10
16
17

1
24
33
11
21
26
32

5

— N AN

32-1



INDEX

AZ7000G-8 Page = 7
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
2157058 8 32-2 3100061 13 33

2157058 18 3-1 3100129 5 8

2157058 21 22-1 3100329 13 35

2157062 21 1 3100345 13 34 )

2157070 23 17 3100370 6 38

2157072 21 13 \ 3100370 13 8

2157081 18 3-2 3100371 13 13

2157083 21 22-2

2157086 14 10 6200114 9 14

2157102 21 15

2157118 15 16-1 9620631 27 2

2157119 15 162 - 9620665 27 28

2157119 19 3 9620670 27 3

2157121 21 17-1 9620673 27 8

2157122 21 17-2 9620675 27 11

2157185 16 1 9620678 27 23

2157200 15 5 9620679 27 24

2157200 21 5 9620680 27 25

2157204 21 14 9620681 27 26

2157204 23 21 9620688 27 18

2157205 8 40-1 9620689 27 4

2157205 21 16 9620690 27 21

2157206 8 40-2 9620691 27 20

2157206 18 9-1 9620694 27 1

2157206 21 23-1 9620700 27 17

2157212 18 9-2 9620702 27 15

2157212 21 23-2

2157651 15 18-2

2158040 14 20
2158041 15 13
2158042 23 29
2158043 6 30-]
2158044 6 30-2
2158044 18 1-2
2158044 19 17-2
2158045 18 1-1
2158045 19 17

2158047 18 1

2159106 6 21
2159206 6 35
2159207 10 16
2159901 20 1

2160051 9 7
2160122 4 1






	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THAESD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MACHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   上ルーパ機構
	[P10]  LOWER LOOPER DRIVING MECHANISM
	[P10]  下ルーパ機構
	[P11]  FEED DRIVING CONTROL MECHANISM
	[P11]  前送リ調節機構
	[P12]  FEED DRIVING MECHANISM
	[P12]  送リ機構
	[P13]  LUBRICATING MECHANISM
	[P13]  給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14]  EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ7000G-8
	[P14]  角メス及びサブモデル専用部品
	[P15]  AZ7003G-8, 7025G-8
	[P16]  AZ7016G-8
	[P17]  AZ7120G-8, 7125G-8(1)
	[P18]  AZ7120G-8(2)
	[P19]  AZ7125G-8(2)

	↓DEVICE/装置
	[P20]  K2 DEVICE(1)
	[P21]  K2 DEVICE(2)
	[P22]  C DEVICE
	[P23]  B3 DEVICE
	[P24]  SC10 DEVICE

	[P25]  EXTRA PARTS
	[P25]  特注部品
	[P26]  MICELLANEOUS SUPPORTING BOARD
	[P26]  受ケ板関係
	[P27]  THREAD STAND
	[P27]  糸立台
	[P28]  WARNING LABLE
	[P28]  警告ラベル
	[P29]  LIST of MAIN SPARE PARTS
	[P29]  主要部品リスト
	[P30]  INDEX
	[P30]  索引

